Model 11-36 F
11 Hp 36” Cut Lawn Tractor

BLACK
RED w, ) MAGNETO
WHITE STRIPE
ALTERNATOR
RED

GROUND
0225\
BATTERYW&OLS—P START

\ } SOLENOID

s o
woe @ gz HET ) e
HEADLIGHTS

index Part Index Part
No. No. Description No. No. Description

1 135350 Battery - 12 volt ) 21 158030 Screw - 1/4-20 x 3/8 phil. pan hd.

2 153171 Bolt - 1/4-20 x 5/8 hex hd. 22 134840 Solenoid - starter

3 715037 Nut - 1/4-20 hex 23 156430 Washer - 5/16 ext. tooth lock

4 135616 Harness - wire 24 157974 Nut - 5/16-24 hex

5 134908  Wire-ground 25 158121 Bolt - 1/4-20 x 3/4 hex hd.

6 312058 Bolt-5/16-18 x 1 hex hd. 26 152967 Nut - 1/4-20 hex center fock

7 156430 Washer - 5/16 ext. tooth lock 27 715037 Nut - 1/4-20 hex keps

8 715177 Nut - 5/16-18 center lock 28 109900 Bracket - switch mtg.

9 150136 Nut-5/16-18 keps 29 134668 Switch - safety
10 - 135368 Wire Assy. - deck switch 30 157297 Washer - lock (safety switch part)
1 134828 Switch - interlock 31 157282 Nut (safety switch part)
12 158451 Screw - #10-24 x 5/8 phil. pan hd. bik. 32 159061 Nut - 15/32 - 32 hex
13 715334 Nut - #10-24 hex keps 33 1362687 Harness - headlamp
14 110379 Tie - nylon cable 34 135533 Bulb - headlamp
15 * Fuse- 15 amp (15A32V311) 35 135129 Bezel - headlamp
16 136226 Switch - ignition w/o keys 36 135004 Lens - headlamp
17 311241 Washer - 5/8 int. tooth lock 37 159293 Screw - #10-14 x 1/2 hex washer hd. tap
18 310102 Nut - 5/8-32 ignition sw. 38 112326 Retainer - plastic wire
19 136242 Key - ignition 39 134676 Clip - press-on
20 135897 Switch - seat *Purchase iocally

56 12/87

189836




11 Hp 36” Cut Lawn Tractor

Model 11-36F

12/87

50

199836



11-36 MAIN FRAME

Model 11-36 F
11 Hp 36” Cut Lawn Tractor

index Part index Part
No. No. Description No. No. Description
1 013235 Frame - main 42 158089 Screw - taptite 1/4-20 x 1/2
2 096792 Bracket - front axle 43 013250 Plate - console rear
3 450767 Bolt - hex 3/8-16 x 2-3/4 44 013276 Dash
4 158055  Washer - conical 45 013284 Fender - rear wheel
5 310011 Nut - hex 3/8-16 46 158469  Washer- fiat
6 312074 Boit-hex 5/16-18 x 5/8 47 112649 Grille - front
7 715177 Nut - hex 5/16-18 48 096693 Support - grille L.H.
8 129668  Axle-front 49 096685  Support - grille R.H.
9 157743  Bolt- shoulder 1/2-20 x 3-5/8 50 3120568  Bolt-hex 5/16-18 x 1
10 158428  Nut-hex 1/2-20 51 615708  Washer- flat
11 129684  Spindie- steering R.H. 52 013358  Hood-engine
12 316513  Ring-retainer 53 158519  Bolt- hex 1/4-20 x 3/4
13 129676  Spindle - steering L.H. 54 451419  Nut- hex 1/4-20
14 129692 Arm - steering 55 158626 Boit - hex 1/4-20 x 5/8
15 314088  Pin-roll 1/4x 1-1/4 56 715078  Nut- hex 1/4-20
16 135673  Bearing - spindie 57 134700  Edging - hood
17 014183  Rod - tie, steering 58 112458  Tank- fuei
18 153045 Bolt-hex 3/8-16 x 1-1/4 59 157909 Screw - taptite 1/4-10 x 3/4
19 150185 Washer - lock 3/8 60 135889 Pad - tank
20 097071  Link-drag 61 112433  Cap - fuel tank w/iguage
21 158105  Nut-hexjam 3/8-24 62 135459  Seat
22 135038  Joint - ball 63 157503  Bolt - shoulder 5/16-18 x 5/32
23 615633  Nut-hex 3/8-24 64 014191 Plate - seat mount
24 041947  Wheel - front w/tire & rim 65 158485  Bolt- hex 5/16-18 x 3/4
25 041715 Rim - front tire 66 311118 Washer - lock 5/16
26 159384 Bearing - wheel 67 135897  Switch - seat
27 136291 Stem - valve wicap 68 158030 Screw - siotted 1/4-20 x 5/8
28 041988  Tire-front 15x6.00 69 134676 Clip - wire, press-on
29 158063  Washer - flat 70 135632  Spring - seat
30 112409 Cap-hub 71 097386  Clamp - spring
31 112771 Wheel - steering 72 051433 Lever - throttle w/cable
32 159178 Pin-roll 1/4 x 2-1/4 73 158527 Screw - taptite 8-32x 3/8
33 135574  Shaft - steering w/pinion (includes 34, 35 & 15) 74 744037 Knob - throttle lever
34 135699  Shaft - steering 75 095893  Bracket - deck guide
35 135681 Pinion - steering 76 098327 Guide - deck
36 135640  Bearing - steering shaft 77 135145  Retainer - deck wire
37 158535  Ring-retaining 78 110379  Tie- wire
38 096701 Sector - steering 79 013227 Bracket - deck drawbar
39 157768 Nut - sector adjusting 80 158584 Bolt - hex 3/8-16 x 7-1/2
40 158543  Bolt-hex 3/8-24 x 1 81 005348  Decal - Caution
41 013268 Console-chassis 82 004630 Decal - Caution, on console
83 152967  Nut-lock 1/4-20

51




Model 11-36 F

11 Hp 36” Cut Lawn Tractor

52



11-36 CHASSIS GROUP

Model 11-36 F

Index Part Index Part
No. No. Description No. No. Description
1 013235 Frame - main 39 310011 Nut - hex 3/8-16
2 013243  Bracket-transaxie 40 096636  Arm-idler
3 312074  Bolt- hex 5/16-18 x 5/8 41 157479  Bolt-shoulder 5/16-18 x 1-1/4
4 715177  Nut-hex 5/16-18 42 158048  Washer
5 158154  Bolt- hex5/16-18x2-3/4 43 158576  Spring-idlerarm
6 615708 Washer - flat 44 014209 Pedal - clutch/brake
7 096883 Brace - transaxie 45 096735  Shaft-pedal
8 159228  Bolt- hex5/16-18x 3/4 46 715029  Pin-cotter 3/32x 3/4
9 312058  Bolit-hex5/16-18x 1 47 135566  Pad- pedal
10 041731 Whesl - rear witire and rim 48 158592  Spring - pedal return
1 041756  Rim - rear wheel 49 097634  Lever- parking brake
12 136291 Stem - valve w/cap 50 135582  Spring-lever return
13 041749 Tire - rear 18 x 9.50 51 158550 Bolt - shoulder 5/16-18 x 1
14 446617  Key - rear wheel 52 096719  Rod-clutch
15 158063  Washer-flat 53 096875 Rod - brake
16 158188  Washer-flat 54 150136 Nut - hex keps 5/16-18
17 316513 Ring - retainer 55 096867 Bracket - brake rod
18 112409 Cap-hub 56 157503 Boit - shoulder 5/16-18 x 11/16
19 0986255 Pulley - transaxle 57 158212  Washer - fiat
20 316018 Key - Woodruff 58 109637 Spring - brake return
21 159285 Ring - retainer 59 112607 Pad - foot, R.H. platform
22 096859  Lever-shift 60 112599  Pad-foot, L.H. platform
23 112391 Knob - shift lever 61 096644  Guide- beit
24 317016  Pin-cotter 1/8 x 1 62 451500  Nut-hex keps 3/8-16
25 096818 Bracket - shift lever 63 451112 Nut - hex jam 3/8-16
26 157982  Bolt-hex 1/4-28 x 3/4 64 096669  Guide- belt
27 157792  Washer-flat 65 112326 Retainer - wire
28 096784 Pulley - engine, double 66 672832 Hose - fuel line
29 158477 Bolt- hex7/16-20 x 4 67 303859  Clamp- fuel line
30 158253 Washer - pilot 68 159269 Clamp - throttle
31 311068  Washer-lock 69 159277  Screw -cabie clamp
32 158436 Key - puliey 70 136218 Muffler - exhaust
33 158246  Spacer- pulley 71 134692  Gasket - muffler
34 171215  Belt - drive 72 096263  Shield - heat
35 109645 Pulley - idler 73 312165 Bolt - hex 5/16-18 x 3-1/2
36 109678 Retainer - belt 74 158014 Bolt - hex 3/8-16 x 1-1/4
37 157750  Bolt - carriage 3/8-16 x 1-1/2 75 153551  Washer - lock
38 158345  Washer-flat

53




Model 11-36 F
11 Hp 36” Cut Lawn Tractor

54




36” MOWER DECK AnD DRIVE

Model 11-36 F

index Part Index Part
No. No. Description No. No. Description
1 021634 Deck 36" 48 097931 Tube - pivot
2 096461 Bracket - front lift 49 097907 Support - pivot tube
3 158295 Pin - clevis 50 159137  Clevis-lift cable
4 004655 Decal-No Step 51 157263 Pin - clevis
5 312074 Screw - hex 5/16-18 x 5/8 52 157966 Nut - square 1/4-20
6 715177 Nut - center lock 5/16-18 53 112177 Puiley - biade engage cable
7 310011 Nut - center lock 3/8-16 54 095448 Support - cable pulley
8 159236 Nut - lock flange 5/16-18 55 109991 Spring - height adjust tever
9 157958 Screw - hex 5/16-18 x 1-1/2 56 158097 Screw - tapping 1/4-20 x 5/8
10 051664 Cable - lift 57 081223 Lever - height adjustment
1 095000 Rod - pivot 58 112250  Grip - height adjustment lever
12 097915 Bracket - front 59 112193  Grip - blade engage lever
13 312082 Screw - hex 5/16-18 x 1/2 60 097774 Lever- blade engage
14 316521 Ring - retaining 61 051698  Cable - blade engage
15 158444 Bolt - carriage 3/8-16 x 2 62 097923 Bracket - height adjustment
16 098004 Pulley - idler 63 152967  Nut-centerlock 1/4-20
17 135855 Belt - deck 64 450130 Boit - hex 1/4-20x 2
18 098012 Guide - belt 65 095265 Bracket - handle retaining
19 098053  Arm - idler w/brake pad (includes 20 & 21) 66 158733  Bolt - shoulder 1/2 x 3/8
20 159152 Rivet-3/16x 1/2 67 096511 Guide - belt
21 135046 Pad - brake 68 158337  Washer - flat 3/8 special
22 109637 Spring - return 69 715482 Nut - Whiz lock 3/8-16
23 134825 Switch - lockout 70 159079  Screw-latch
24 158451 Screw - machine #10 - 24 x 5/8 71 096305 Bracket - retainer
25 0897451 Bracket - idler 72 313510  Boit- carriage 5/16-18 x 3/4
26 110379 Tie - cable 73 143115 Decal - Danger Chute Opening
27 096438 Rod - chute pivot 74 005363 Decal - Height Adjustment &
28 135400  Spindle Assy. - blade (includes 29 - 37) ) Blade Engagement
29 159301  Nut- hex flange 7/16-20 75 150136 Nut-hex keps 5/16-18
30 157396  Washer - pulley retainer 76 098111 Spring - blade engage tension
31 098152  Pulley - drive 77 096529  Bar-skid
32 159319  Spacer - drive puliey 78 135368  Wiring harness
33 095406 Bearing - shaft 79 135772 Blade Brake Assy. (includes 80 & 21)
34 095398 Spacer - bearings 80 159186 Rivet - truss head
35 134973  Housing - shaft and bearings 81 097618  Rod - brake release
36 134981 Shield - dust 82 158998 Boit-hex 5/16-18 x 3/4
37 098160 Shaft - blade w/saddle 83 096453 Bracket - chute deflector
38 096164 Guard - L.H. belt 84 112490  Chute Deflector
39 158113 Washer - flat 1/4 85 157446 Bolt - shoulder 3/8 x 3/8
40 616227 Hairpin - cotter 86 097972  Spring - torsion chute deflector
41 615708  Washer - flat 5/16 87 156075  Washer-SAE 1/2
42 159202  Screw - taptite 5/16-18 x 1-3/8 88 715011 Pin-hitch #3
43 030551 Blade - High Lift 18-1/8” 89 158204  Pin-clevis 3/8
44 158055  Washer - spring 3/8 90 715028  Pin-cotter
45 158543  Bolt- blade 3/8-24 x 1 91 715334  Nut-keps #10-24
46 157495 Bolt - shoulder 92 715037  Nut-keps 1/4-20
47 041541 Wheel - 6" 93 715185 Washer - 5/16 flat

55




	ELECTRICAL
	UPPER HALF
	LOWER HALF
	DECK

